

# Test Report

No.: SZTYR101237242TS

Date: JAN 11, 2011

Page 1 of 3

LEO PAPER BAGS MANUFACTURING (1982) LTD.  
LEVEL 36, TOWER 1, ENTERPRISE SQUARE FIVE  
(MEGABOX), 38 WANG CHIU ROAD,  
KOWLOON BY, KOWLOON

The following samples were submitted and identified by/on behalf of the client as: FLOOR PUZZLE IN BOX WITH HANDLE

Sample Quantity	: 1 STYLE X 2 SETS + 1 STYLE X 5 SETS
General Description And Function	: EACH STYLE INCLUDING SOME PRINTED PUZZLE CARDS.
Materials	: PAPERBOARD
Battery	: NO
Packaging Type	: PRINTED BOX WITH PLASTIC HANDLE
Instruction Manual/Sheet	: NO
Labeled Age Grading	: 3+
Requested Age Grading	: 3-14 YEARS
Age Group Applied in Testing	: OVER 3 YEARS
Sample Receiving Date	: DEC 17, 2010
Further Information Date	: JAN 10, 2011
Testing Period	: DEC 17, 2010 TO JAN 11, 2011

Test Requested

Result

For compliance with the European Standard on Safety of Toys :-

- EN71 Part 1:2005 + A9:2009 – Mechanical and Physical Properties	<u>Pass</u>
- EN71 Part 2:2006 + A1:2007 – Flammability of Toys	<u>Pass</u>
- EN71 Part 3:1994 + A1:2000 + AC:2002 – Migration of Certain Elements	<u>Pass</u>

\*\*\*\*\* FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) \*\*\*\*\*

Signed for and on behalf of  
SGS-CSTC Ltd.

Zhang Wei, Merry  
Section Manager  
CNAS Approved Signatories

Ouyang Qin, Cansy  
Section Head

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its issue and is not intended to constitute an offer of insurance or any other financial product within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

**SZTY 2834740**

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

**Test Report**

No.: SZTYR101237242TS

Date: JAN 11, 2011

Page 2 of 3

Results :

European Standard on Safety of Toys

**- Mechanical and Physical Properties**

AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 1:2005 + A9:2009.

<u>Clause</u>	<u>Description</u>	<u>Result</u>
<b>4</b>	<b>General requirements</b>	
4.1	Material (by visual assessment).....	<u>Pass</u>
4.7	Edges .....	<u>Pass</u>
4.8	Points and metallic Wires .....	<u>Pass</u>
<b>5</b>	<b>Toys intended for children under 36 months</b>	
5.1	General requirements .....	<u>See Remark</u>
	(Remark : Paperboard block becomes detached as small part after test. It is acceptable because appropriate age warning was found on the packaging.)	
7	Warnings and instructions for use	
7.1	General Requirements .....	<u>Pass</u>
7.2	Toys not intended for children under 36 months .....	<u>Pass</u>

**- Flammability of Toys**

AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN 71-2:2006 +A1:2007.

<u>Clause</u>	<u>Description</u>	<u>Result</u>
4.1	General Requirements .....	<u>Pass</u>

\*\*\*\*\*

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its issue and is not intended to constitute a contract. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



**SZTY 2834741**

## Test Report

No.: SZTYR101237242TS

Date: JAN 11, 2011

Page 3 of 3

### - Migration of Certain Elements

AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 3 : 1994 (INCLUDES AMENDMENT A1:2000 AND AMENDMENT AC:2002) - MIGRATION OF CERTAIN ELEMENTS. ANALYSIS WAS PERFORMED BY INDUCTIVELY COUPLED PLASMA ATOMIC EMISSION SPECTROMETER.

Element	Pb	Sb	As	Ba	Cd	Cr	Hg	Se
<b>Soluble Limit (mg/kg)</b>	90	60	25	1000	75	60	60	500
<b>Specimen Description</b>	<b>Adjusted Soluble Result (mg/kg)</b>							
1. Multi-color coating on paper board ('Dora' items)	<5	<5	<5	<10	<5	<5	<6.7	<10
2. Multi-color coating on paper board ('Caterpillar' items)	<5	<5	<5	<10	<5	<5	<6.7	<10
3. White surfaced grey paper board (Puzzle)	<5	<5	<5	10	<5	<5	<6.7	<10

- < = Less than
- Results shown are of the adjusted analytical results.

N.B. : - Only applicable clauses were shown.

### Sample Photo:



SGS authenticate the photo on original report only

\*\*\* End of Report \*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its issue and is not intended to constitute an opinion, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

**SZTY 2834742**